@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RFMRF290M Rev B
INSTALLATION OF R-290M FRONT MOUNTING KIT
2017-PRESENT FORD RANGER (MEXICO SPEC)

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties, Inc. for

technical assistance before continuing with the installation process.

/N

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the Rafna railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Beware of all pinch points on the railgear and keep all parts of the body clear.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

Railway Company rules governing rail travel must always be observed.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross
Axle Weight Rating (GAWR), or the wheel or tire load ratings are exceeded.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US

Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



9

Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RFMRF290M Rev B

[lNSTALLATION OF FRONT MOUNTING KIT

)

The following procedure details the installation of the front mounting kit. The hardware
required for this installation is listed in Table 1.

Table 1: Front Mounting Kit Installation Parts

Part Number Description

R-31370D Front Mounting Bracket, Drivers Side

R-31370P Front Mounting Bracket, Passengers Side

R-31312 Mounting Plate, Frame Horn

R-31377 Gusset

R-31321 Frame Spacer

R-31322 Machined Frame Spacer

R-2960 Railgear Mounting Shim - 1/2” Thick
R-2960A Railgear Mounting Shim - 1” Thick
R-051 Side Wand Set

3/4" UNC Gr.8 Bolt X 2.25"
3/4" UNC Gr.8 Bolt X 2.75"
3/4" UNC Gr.8 Bolt X 3.25"
3/4" UNC Gr.8 Bolt X 4.25"
3/4" Type- A Flat Washer Gr.8
3/4" UNC GR.8 Nylock Nut
5/8” UNC Gr.8 Bolt X 4.00"
5/8” Type- A Flat Washer Gr.8
5/8” UNC GR.8 Nylock Nut
1/2" UNC Gr.8 Bolt X 1.75"
1/2" UNC Gr.8 Bolt X 1.50"

R-990KIT-481

NO\-FOOA-FOOA-F-FA—‘NANNNN—\—\E

1/2" Type- A Flat Washer Gr.8 16
1/2" UNC GR.8 Nylock Jam Nut 2
1/2" UNC GR.8 Nylock Nut 6

Remove front bumper and any skid plate/fascia that would prevent the brackets to
mount to the frame.

Remove the tow hooks if present. Tow hooks will not be re-installed.

Install the Front Horn Mounting Plate onto the front of the frame using the supplied
1/2" hardware as shown. NOTE: Hardware can be left loose as it will be taken back off
before final installation.

Position the front mounting bracket (R-31370D for Driver’s Side and R-31370P for
Passenger’s Side) on the inner side of the frame as shown. Install 5/8” x 4” bolt
through frame and bracket so that bracket is tight against the inside of the frame and
parallel with the ground. NOTE: bolt should not be over-tightened as the frame
spacers are not yet installed and the frame will crush. Once position is set, mark hole
on frame to be drilled using the mounting bracket as the template.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US

Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-2-



10.

11.

@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RFMRF290M Rev B
Remove mounting bracket and the horn mounting plate and drill a through hole at the
marked location. Ensure hole is drilled straight and not on an angle as this will inhibit
final installation.

Once drilled, install the frame spacers as shown inside the frame and bolt the front
mounting bracket to the frame using the supplied 5/8" x 4” bolts and hardware. Ensure
the mounting bracket lower surface is 0° to the horizontal with the vehicle in the
typical road position.

Install the Front Horn Mounting Plate with the supplied 1/2" hardware. The 1.50” bolt
will be used on the lower inside hole, along with 3 washers on the outside of the plate
to space the bolt out and not hit the gusset on the mounting bracket. (See Diagram
Below)

With all brackets/plates installed on frame, weld the arm of the Horn Mounting Plate
to the mounting bracket using a 3/16” fillet weld. See photo Below.

Place supplied gusset on outside edge of mounting bracket and against Horn Mounting
Plate and weld using 3/16” fillet weld. See Figure for reference.

Repeat process for remaining side.

With both brackets installed, ensure they are parallel with the ground and aligned
with each other.

Following the installation of the front railgear, the front bumper will fit in its original
position. The front bumper may need to be trimmed/modified as required.

12.

13.

14.

15.

Modify the OEM bumper as required to create clearance for all railgear components to
eliminate any interference during its full range of motion.

If mounting locations were removed during installation, reinforce the bumper as
needed to ensure it remains rigid and does not vibrate during travel.

The supplied railgear mounting shims are to be used as required when mounting the
railgear to the front mounting brackets.

If mounting heights cannot be achieved, suspension work will need to be done to
obtain the correct mounting height. These modifications are not included with the kit.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US

Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-3-



LD SMY 01
WHCINGD OL SO73M 1Y

g _:omw_ I AHEEIN A
i vl S [

MIO-M29RFMRF290M Rev B

@ Wabtec Components LLC.
G&B Specialties, Inc.

SLAHE

21NN INYL H3IONVY
0404 23d5 OXEN

EINIHNLIYANNYIN - DN

INIDNT - NDIS3]

WINS| dWIdINP

JEER-TSL I0LE ¥y | BEESL 0LE) WIHYATENNTd HOIWAHIR dNr WIS EZIEEL NOILAHDEI] LA O3SAM g
SO0 v O T A LTITIE S0 53 ALS SN diT WS E2EDD d3SVITIH V NOISIATH| ¥
ONIS3IILTVIOILS 8 % unDd  |aavddv] a8 | 3ivo SIONYHD 40 NOILd 1M 9630 [Au

JUVMOYYH HOS T84 LIN066-H JONFHILTH

[ AZ WOOTAN ¥3H 8 89 .8/S 'LNN| Z2-290-9TE066 | ST
8 AZ 1514 QuvH NYHL S ,8/S "3HSYM| Z00-290-009066 | 1
¥ AZX3IH B U9 b X ,8/5 'MIUDS| ZZ-004-62/066 | I
z AZ WY MDOTAN XaH B 49 .2/T 'LNN| ZZ-050-vEE066 | 21
g AJZ YDOTAN ¥3H 8 D ,Z/T 'LNN| 72-050-9T€066 | 1T
0z AZ 19 OH NEHL 39S .2/1 "H3HSYM| Z00-050-009066 | 01
4 ANZ d¥D X3H B U9 2T T X ,2/T 'MINDS| Z72-081-L2£066 6
g AZ d¥D X3H 8 49 Wb/E T X W21 'MINDS| 22-541-LTL066 ]
1 ¥4 LNOHH "HIDVdS ZZETE L
1 Jlvd LNOS "HI0VdS T1ZE7E-Y 9
T [MILLNOHA/MIONYY SO 'ASSY L4u8 OLNW INYd|  QO0LETE-Y 5
T [W3LINOH4/HIONYY Sd 'ASSY LiHe OINW INbd|  dOseTe-d t
i NYOH 3 31 d ZIETE £
1 1355n9 LIETE z
I ENTCE Wao T

ALD NOILAI¥253d HIAWNN Ldvd | WALl

L5 SLuvd

Figure 1: Bracket Installation
-4-

Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RFMRF290M Rev B

Photo 1: Horn Mounting Plate Welded to Mounting Bracket

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US
Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-5-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RFMRF290M Rev B

OPERATION AND SERVICE OF R-290M FRONT MOUNTING KIT

2017-PRESENT FORD RANGER (MEXICO SPEC)

OPERATION AND SERVICE SAFETY PRECAUTIONS

If _any operating, services or parts problems are encountered, please call G&B

Specialties, Inc. for technical assistance.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the Rafna railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Railway company rules governing rail travel must be observed at all times.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Never operate the vehicle if the Gross Vehicle Weight Rating (GYWR), Gross
Axle Weight Rating Front or Front (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US

Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-6-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RFMRF290M Rev B
[OPERATION AND SERVICE OF FRONT MOUNTING KIT ]

With the Front mounting kit installed on this vehicle, it may be operated as normal.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Front (GAWR), or the wheel or tire load ratings are exceeded.

The front mounting kit must be serviced regularly to avoid damage to the equipment. Table 2
below provides the Recommended Service Schedule and Table 3 provides Standard Fastener
Torque Values.

Table 2: Recommended Service Schedule

Ew o
. . o 2\ \O o > (2>
Service Required St Sy > [ g
: § 4] b= E 8 [
SuRE |9z |2
£e?
Inspect front/rear mounting kit fasteners (re-torque if required) ViV |V
Table 3: Standard Fastener Torque Values
Fastener Size Torque Value (ft-lbs) Dry
1” UNC Gr. 8 Fasteners 250
3/4” UNC Gr. 8 Fasteners 175
5/8” UNC Gr. 8 Fasteners 150
1/2” UNC Gr. 8 Fasteners 100
7/16” UNC Gr. 8 Fasteners 70
3/8” UNC Gr. 8 Fasteners 40
1/4" UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752- 6397 US
Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-7-




